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o S SR ELE R HEAD-1ZW 3.8V 800mAh 3. 04Wh
Fon b A Chinese
Name ofSample) s 5 Rechargeable Li-ion Battery HEAD-1ZW 3.8V 800mAh 3. 04Wh
English
A 5 1123010429
Sample No.
Fbse AR SR T R T2
Consignor Honsenn Technology Co., Ltd
A F¥A FairPhone B. V.
Manufacturer /
Kol 5 ik WA G AT

Test method

ST/SG/AC. 10/11/Rev. 7 38.3 UN \kmual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Section 38.3

WEA I (ke Al bR T

| T .
—ﬂi;ﬁ/ﬁ ST/SG/AC, 10/11/Rev. 7 38.3 UN Manual ol Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Seetion 38.3
¥ Ju YA, " L —
Aﬁ‘;rl‘n (4 MURHEI SN

ppearance Black Plastic {ilm shell

> 5 & A3 2

- da e B 2023-01-16 HralAie B 2023-02-03 ~ 2023-03-02

Accepted Date Test Date

Hr i 5

e EREL S ; 4R 3)) by s AMERS BRI 7L ekl L
Altitude simulation, Thermal test, Vibration, Shock, External short
circuit, Crush, Overcharge, Forced discharge

Test Items
I, AT ETEE D GATAEHE-T- Y ST/SG/AC. 1{1,/11/Rw 7 38, 3kRAEER,
The sample has passed the test items of UN Manual” Q T@La dl)ﬁ] Criteria
M2k |ST/SG/AC. 10/11/Rev. 7 Section 38,3 ,,// ),}\‘\\» \
d \\‘;\ ‘ .\/ (
Conclusion > & 4(;-" o\
e 3 ~<E b if
1% F ) (ae) \} 202,}4@5\ 03
Al A AL it Rechargeable Single Cell Battewy. 7, - “ \\\ y
%li x_\%\ \\1 \J"\"\% ) ! \ /k,'\r ))/1
Comment
Fedt A5 bk / R 4 AL
Consignor 518103
Address Post Code
~ ~ Y -
E1 3 77T %) W ’Fm% .ﬁﬁ
Approver: Checker: Compllel
IR 55~

Title:

(i€ (Head of Electrochemical Testing Department)

AL A
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}% o #’f‘.’_‘iﬁljjﬁ H /‘gﬁj: *ﬁ:y&&*é&lji:)ﬁ%%% *A‘}HII&'}-‘% $Iﬁ é_l,_ge ‘g_.\:{
7 . N S g /.
Name of Test Standard requirement or The lisi "
No. Homs Chiusge Nurnbsr of Stardard Test Result | Conclusion | Remark
TGP CRBAA bfT
o Er et g MY ST/SGAAC. LO/1L/Rev. 7 383 WRU6T. 1 W 1
1 I%@:ﬁﬂ EN Manual of Tests and Criteria SCC. Kovetidis 1 s 1 /
Altitude Sy . U SR 0}
ST/SG/AC. 10/11/Rev. 7 Scetion 38,3 Test Passed
simulation T. 1 -
AT IR Cali il
S Y ST/SG/AC. 10/ 11/ Rev. 7 38,5 3RGT. 2 W 2
2 %@Uﬁ UN Manual ol Tests and Criteria i A;l)?lillix P) ﬁ+g, /
Thermal test  |g1/56/AC. 10/11/Rev. 7 Seetion 38,3 Test - Pacssd
T S
WA I Gl sl T
o WEY ST/SG/AC. 10/11/Rev. 7 28,3 GREGRT. 3 W2 3
3 &zh i : T . W 2 o
: N ¢ N Manual ol Tests and Criteria See A dix 3 Pas /
Vibration ST/SG/AC, L0/11/Rev. 7 Svction 38,3 Test e Appenaix Passed ¥
7.3 sse
P Cilas FlbrifE-T
ik AlEh ST/SG/AC. 10/11/Rev. 7 38, A RENT. 4 W 7= 4 i
4 Shock L\ kgaEnu;!l of Tests and Criteria See Appendix 4 S s /
ST/SG/AC. 10/11/Rev. 7 Scetion 28,3 Test o
54 i
WA I ol A RifET
= MY ST/SG/AC. 10711/ Rev. 7 38,3 1RBET. 5 W% 5
h &I‘iﬂ'% UN Manual ol Tests and Criteria See Appendix 5 ﬁm /
External short [s7/56/0c 10/11/1ev. 7 Section 38,3 Test Passed
circuit T.5 i
BEA € Il T
My ST/SG/AC. 10/11/Rev. T 28.3 54T, 6 W 6
HE PUGES
6 Crush L\ \!unu.'fl ol Tests and Cri.l.urin See Appendix 6 '/_}-)‘ﬁ /
ST/SG/AC, 10411 /Rev. T Section 38,3 Test Passed
T. 6
WA Cialas figsit s
WEY ST/SGAAC. LO/LL/Rev. 7 38,3 k86T, 7 W 7
7 0 ﬂﬁhEﬁ UN Manual of Tests and (]r?Lcrin See l\;p(-!m]ix 7 {\I.#zr /
vercharge ST/SG/AC. 10/11/Rev. T Section 38,3 Test Bl
T.7
e il At T
b ; JEY ST/SG/AC. 10/11/Rev. 7 38,3 iRBAT. 8 W 8
i) ‘ S ¢ N
8 : UN Manual ol Tests and Criteria Saa. Antendin 8 ﬁ.ﬁ
Forced discharge |§1/56/AC. 10/11/Rev. 7 Section 38,3 Test e ARRETCLE P;;Md /
1.8
Ao BR B A _ SRS 20 C RSB /%
Test Environment Ambient temperature:20°C, Ambient humidity: /%
Condition
A 3 H /
Test Item
2 R A Teotfem _
e,
Subcontracted Test S OREE AR / T /
Condition Subcontracted | Name Post Code
Laboratory Rk / W, 7% /
Address Tel
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20CYC Fully eharged

3/11
A% 1 BMTR LA |
No. Name of Test Items Altitude simulation
5 Fmk A XIS AT Before R /E After Bk | Mah | e
Y Sample Status RE T3 v, & RE B4 JE | Mass Loss | Residual 0
Sample Mass ocv Mass ocv ocv | Other
No. /g v /g AY % % Event
001 | joeiotsil | 186109 | 4.30 | 18.6110 [ 4.30 0.00 | 100.00 | ©
002 | qiiCEERL | 184816 | 431 | 18.4810 | 4.30 0.00 | 99.77 | o
003 | |ercEdRU | 186543 | 4.30 | 18.6547 | 4.29 0. 00 99.77 | ©
004 | lCEERL 1 o1gss17 | 4.23 | 18.5819 | 4,22 0.00 | 99.76 | ©
005 | e oBRl ] 185179 | 4.30 | 18.5174 | 4.30 0.00 | 100.00 | ©
006 | proeretmib | 18.4581 | 4.30 | 18.4588 |  4.30 0.00 | 100,00 | O
007 |yt | 18.5886 |  4.30 | 18.5884 | 4.29 0. 00 99.77 | ©
008 | peayort®RL 1 18.5903 | 4.24 | 18.5908 | 4.23 0. 00 99.76 | 0
009 | jeqomEim ool 185974 | 430 | 18.5982 | 4.29 0. 00 99.77 | ©
010 ok 18.6448 | 4.29 | 18.6444 | 4.28 0. 00 99.77 | ©

N

This space intentionally

lelt hlank

£k LR V-iR4A DMK R-kE F-A Kk 0-K k. LRA. LMK, LHRE. LAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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ki 9 Wl B LAk | AL
No. Name of Test Items Thermal test

Mo | faks [ m Befo RIS Afer | g5 k| iR S
Yy Sample Status RE |FF¥#aE W& FFE6W, JE | Mass Loss| Residual | ZL

Sample Mass ocv Mass ocv ocv  |Other
No. /g v /g N 1% /% | Event
001 | o CEERE |18 6110 | 4.30 | 18.5860 |  4.19 0.13 | 97.44 | o
002 | el ] 18.4810 | 4.30 | 18.4567 | 4.20 0.13 97.67 | 0
003 | oot | 18.6547 | 4.29 | 18.6306 |  4.19 0.13 | 97.67 | o
004 | oyt | 185819 | 422 | 18.5572 |  4.15 0.13 98.34 | o
005 | eril o] 185174 | 430 | 18.4938 | 4.20 0.13 97.67 | o
006 | ylivmesib | 18.4588 | 4.30 | 18.4340 | 419 0.13 | 97.44 | o
007 | jplclCERAl | 18.5884 | 4.29 | 18.6628 [ 4.19 0.14 | 97.67 | o
008 | jpoavcmsU 1185908 | 4.23 | 18.5635 | 4.16 0.14 | 98.35 | o
009 | pprpoEkAl ] 18.5982 | 4.29 | 18.5753 [ 4.20 0.12 | 9790 | o
010 el 18.6444 | 428 | 18,6192 [ 4.19 0. 14 97.90 | o

25CYC Fully charged

e 2|This space intentionally
MR 2 2
AT left blank

£ LR V-RA D-MR R-akE PRk 0-RRh. LRA. LMK, LA, TRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




AR TR A AT PR3]

AW R A - RS

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 3

NO. 1123010429

25CYC Fully charged

5/11
23 ; W E LA | )
No. Name of Test ltems | Vibration
BE | HRRE BB Bt RIS Aller | e gag 4 | 4, | Shdt
Yy Sample Status RE Tr#w k| ME I ¥4, JE | Mass Loss | Residual | FL%
Sample Mass ocyv Mass ocvV ocv Other
No. g A% g Y, 1% 1% Event
001 | oyttt 18,5860 | 4.19 | 18.5905 | 4.19 0.00 | 100.00 | o
002 | ool | 18.4567 |  4.20 | 18.4619 | 4.19 0.00 | 99.76 0
003 | oot oo |18.6306| 4.19 | 18.6352 | 4.19 0.00 | 100,00 | o
004 | lqoesil ol1sss72| 415 | 18.5632 | 4.15 0.00 | 100,00 | o
005 | iR 1184938 | 420 | 18.5005 | 4.19 0.00 | 99.76 | o
006 | ,eaCos®ml lig 4340 419 | 18.4399 | 4.19 0.00 | 100.00 | o
007 | ot o 118.5628 | 4.19 | 18.5686 [ 4.19 0.00 | 100.00 | o
008 | ,oqemtAl o 118.5655| 4.16 | 18.5702 | 4.16 0.00 | 100.00 | o
009 | aeqoetrl 1185753 4.20 | 18.5801 | 4.19 0.00 | 99.76 | o
010 o 18.6192 | 4.19 | 18.6248 | 4.18 0. 00 99. 76 0

This space intentionally

lef't hlank

Fid: L= V-RA DR R PRk O-Rikh. RRA. LMk, R, TR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B A B & AR el
No. 4 Name of Test Items Shoek
Ko HaRA KIE AT Before ?3&}5’ After Rk 3&']1?“@& Fof
Yt Sample Status Jig | ke E Vs FF 3%, /% | Mass Loss | Residual S
Sample Mass ocv Mass oCcv ocv Other
W lg % /g A% 1% 1% Event
001 | joiimeml | 18.5905 | 4.19 | 18.5902 | 4.19 0.00 | 100.00 | o
002 | olGEERL | 1g.4619| 419 | 184613 | 4.18 0.00 99.76 | o
003 | leErml | ige3s2|  4.19 | 18.6347 | 419 0.00 | 100.00 | ©
004 | | gilGERAE 1185632 415 | 18.5629 [ 4.15 0.00 | 100.00 | ©
005 | |QUEERL 1185005 | 4.19 | 18.5002 [ 4.19 0.00 | 10000 | o
006 | ooyl 1184399 | 419 | 18.4395 | 4.18 0. 00 99.76 | o
007 | i JOCEERL g gege | 4.19 | 18.5681 [ 4.19 0.00 | 100.00 | ©
008 | pemanil s | jaiaeon | 406 - [ 18,5687 | 416 0.00 | 100.00 | o
000 | lEERL | 185801 | 419 | 18.5794 | 4.18 0. 00 9.76 | o
010 | plovisrl ol ige2ag| 418 | 18,6244 | 4.18 0.00 | 100.00 | o
R e

Bk LR V-REL D-RAR R-ZLEL F-RK 0-AAF. LAA. DMK, L. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% g R B 4 A bk |

No. ‘ Name of Test [tems External short circuit
A by 5 kA A o T R 3 il
Sample No. Sample Status Max. EX“:"“ﬁg Temperature Other Event

ot lCYéC:Eﬁffjbh:?gcd 56. 4 0

a0z ICYéC;Eﬁj}ﬁ:}Egcd 57. 1 o

003 1L\(1C§Eﬁj fﬁ:&ged 57. 4 0

000 650 Forty shrged 56. 1 o

007 25035%&15?? zﬁf-ged 67,9 0

. 26C$2C§£?lfﬁfgm 57. 6 o

0og 25(\212(1&,83?\?11&@ 26. 6 o

2ig zaci?cgﬁff cfzﬁa%ged 27.4 0
BLF 451 This space intentionally left

blank

%i: DRIk R—ALZE F-A K 0-Affik. AALK. R,

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 A R E 4 AR Ik
No. Name of Test [tems Crush
s B &R dR R SR
Sample No. Sample Status L Extern;éjTemperature Other Event
gLl 1CY1CCYSCOU,? O(ﬁrfm 19.9 0
Al e s
012 1CY1(95C095 Og{aﬁar; ty 20.4 0
7, b & U
013 1CY1(S‘15F0Q; Oiigfm 20.7 0
7 b 1 g
i 1CY1LQ5C09§ nggafl ty el.2 0
015 1(:Y1(?C Y5C0f.%5 DC‘{':{:TTI Ly 20.5 0
016 25(:{:'? ‘12300505 UC.;;;} ty al. 1 Q
; gt
ult ZjLZYE(C ‘q%mcﬂil’?l Ly 20.4 0
NEOovVe D =
L 25czvné '\;b?? Oé‘;?afj ty 20.7 0
« 7 1 g T
(g 25é¥gnéaéﬂ£g§;iity 21.1 0
L4 This space intentionally left

blank

Hik: D4R P-AK O-Afgik. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 : BARE L4k | 7
No. Name of Test Items Overcharge
o b5 H RS H A0 5
Sample No. Sample Status Other Event
. LOYCHEA o
021 1CYC Fully charged
1CYCHE 4 7ol
O
022 1CYC Fully charged
ICYC5E TR il
023 1CYC Fully charged O
LCYCHE 4> fi HY,
024 1CYC Fully charged 0
. 25CYCE A7 I 0
025 95CYC Fully charged
- 25CYCHEAs Al
026 25CYC Fully charged G
’ 25CYC5E 4 A H 0
027 25CYC Fully charged
5 20CYCHE A TR 0
028 25CYC Fully charged
LR 441 This space intentionally lelt blank

ik DRk FALK 0-Tfiffk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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i 8 R R 2 Ak gy gl
No. Name of Test Items Forced discharge
Heths ERBTE
S:nple T\-JX‘Z. Sai;:a Ste::us i;ﬁg?&\iﬂ
029 1CYe IFCqut 17\h {(?ihilllf‘argvd 0
e

030 1CYC ]F(u‘]CIJ\:J .-(I;i?clillial‘getl 0
031 1CYC ﬁﬁiﬁﬁ)}iﬁll}mgm 0

AT
032 1cYe lFCJlClj\L @ ibfc#al'ge(l 0
033 1CYC lF{f?l(lj}i ﬁ\.iij{cllliirged 0

TRy YT

034 1CYC lFL;:lclj\? g]b;ﬁ cllfl_llal'gml 0

o AT
035 1CYC 1I (:?{1(‘11\11: illz){t,lill!‘a rged 0
036 1CYC 1[??,1(1? ?l\lﬁf c?ﬂrgc:] 0
037 1cye 1FC11Y1(;£;fﬁfrtriT§cllllia1'gccl O
038 1CYC iF?ﬁ% ‘fi}-i]fcrl?zn'ged 0
039 25CYCZSl?(ilylcl%édii]ikcfjargerl 0

o A
040 25cyr.2€;g:[1CJ)yL 'j'iﬁé{clgfa rged 0

e
041 25(‘YCZEF(J1L1;L (I;hsf(c?al ged 0
042 25CYC25F'(ilY]Cl§;'£%i}}sﬁcrlEn' ged 0
043 - gsqc;—t-ﬁ%_f&rﬂ ﬁ o
5CYC Fully discharged

044 25CY§?§52iFfﬁiiiirged 0
045 26C YC2 5;;1&,1(11)\; ?iikcllgal*gEfl 0
046 25(:\((?51??1@‘1;_\? {r'i_\?ilglellfarged 0
047 IZES(JYCZEF'{Sl ’lrlia f?izkclllf‘al‘ge d 0
048 25CYC5E 41 B

25CYC Fully discharged

Hik: DR F-AL Kk O-Afijik, LAk,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Yours to open.
Yours to keep.

Model: HEAD=1ZW

Rechdrgeable Li-ion Battery

I\?Ipfc:cxl Capacity: 800mAh/3.04 Wh

minal Yoltage: 3.8V

Limited Charging Voltage: 4.35V

Manufacturer: Fairphone BV, Van

Diemenstraat 200, 1013/ CP Amsterdam,
The Netherlands

UK Authorised Represpntutwe UKCA

Experts Ltd. Dept 302, 43 Owston Road,

Caicroft, Doncaster DN6 8DA, UK

Made in Ching (cell origin China}

skl 45 45 oo / \ 50\\\



